
..

Strategic Solution Accelerated Gate 1 Submission:
Preliminary Feasibility Assessment

West Country North Sources & Transfers

Date: 28 September 2020

Submitted by: Bristol Water, Southern Water and Wessex Water



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

1

Contents

1. Executive summary 2

2. Solution description 8

3. Outline project plan 12

4. Technical information 15

5. Environmental and drinking water quality considerations 21

6. Initial outline of procurement and operation strategy 26

7. Planning considerations 27

8. Stakeholder engagement 29

9. Key risks and mitigation measures 31

10. Option cost/benefits comparison 32

11. Impacts on current plan 32
[...]
sub-options 1 and 2 are up to 180 times more costly than typical supply side

schemes in companies’ WRMPs.

Costs for each gate are included in section 14.



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

21

20TSupporting
evidence:

20TAnnex 1.2 – Water Resources and Operational Strategy, Stantec, September 2020
20TAnnex 1.3 – Transmission System, Stantec, September 2020
20TAnnex 1.8 – Project Capex/Opex Estimation, Stantec, September 2020

5. Environmental and drinking water quality
considerations

High level environmental statement

In this section there is a summary of:

 Initial option level Strategic Environmental Assessment and Habitats

Regulations Assessments

 Initial environmental, social and economic valuations including:

o Carbon emissions

o Note that environmental net gain and natural capital assessments

have been deferred to Gate 2, pending identification of a preferred

sub -option.

Given the limited and proportionate environmental assessment undertaken at Gate

1, it is not appropriate to definitively confirm that the scheme is feasible in

environmental terms, rather the aim has been to identify the key environmental and

socio-economic risks which will require further examination and whether any of these

issues preclude proceeding to the next phase.

Strategic Environmental Assessment (SEA)

The assessment is based on SEA+ covering likely significant environmental, social

and economic effects, grounded in SEA Regulations, caselaw and best practice and

covering ‘population’, ‘health’ and ‘material assets’ socio-economic topics.

Development of a multi-stage SEA Framework has guided optioneering to identify all

‘potentially reasonable alternative’ options and determine limited actual ‘reasonable

alternatives’.

The initial conclusions are that there are numerous key risks and impacts, as listed

below:

 River Cheddar abstraction – deteriorating Water Framework directive (WFD)

status, geomorphological and ecological effects

 Invasive non native species (INNS) transfer risks - Nuttals Waterweed &

Signal Crayfish around Cheddar Springs

 Encroachment of Glastonbury Festival Site and surrounding roads (phasing

implications)



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

22

 Interaction with strategic development allocations in Wells, Salisbury and

Totton

 Encroachment of Ancient Woodland, native woodland and other forestry

 Multiple watercourse and flood zone crossings (potential compensatory

storage requirements).

Habitats Regulations Assessment (HRA)

An initial HRA Screening was undertaken to identify relevant European Sites (within

15 km of sub-option components) and consider the potential for Likely Significant

Effects (LSE) due to:

 Direct loss of habitats

 Indirect effects on habitats (e.g. through hydrological effects, sedimentation,

habitat degradation, fragmentation) (physical damage or disturbance)

 Direct or indirect impacts on relevant species (e.g. disturbance resulting from

human/machine activity, i.e. noise or lighting)

 Transfer of non-native species

 Pollutant run off (including fuels, silts etc and commissioning/flushing water

from construction activities).

A large majority of the sub-option components lie within SSSI Impact Risk Zones

considered sensitive to pipeline infrastructure. This includes crossings of the River

Avon SAC and proximity to the New Forest SAC where direct effects could occur,

together with potential indirect effects on:

 Bats: Mendip Woodlands, Mendip Grasslands, North Somerset Bats, Avon

Bats SACs due to construction and abstraction related disturbance

 Birds: Solent and Southampton Water SPA and Ramsar Site due to

construction related disturbance to functionally linked land

 Aquatic Species: Severn Estuary SAC and Ramsar due to potential

abstraction effects on River Cheddar Yeo and resultant knock-on effects to

features which support relevant species.

SEA+ and HRA work also considered the risk of invasive/Non-Native Species (INNS)

transfer, including via pipeline outfalls at low points within rivers or on agricultural

land. Two INNS were previously recorded within Cheddar Springs (Nuttalls

Waterweed and Signal Crayfish).

For both the SEA+ and HRA risks and impacts, it is considered that these do not

prevent the scheme progressing to the next Gate.



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

23

Carbon assessment

Estimates of the carbon emissions for each option are summarised in Table 5.1

below. This also includes a high level illustration of the carbon intensity of the

solution, carbon intensity being calculated as the total whole life carbon emissions

divided by the volume of water needed to be transferred over 60 years (as set out in

Table 2.1 above).

Table 5.1 – Carbon estimates (for likely transfer flows over 60 years)

Sub-option Component

Whole life carbon (kilo tonnes CO2e)
Carbon intensity

factor
(tCO2e per Ml)

Using UKWIR
methodology

With fixed grid
electricity emissions

factor
1. From Cheddar Two.
Potable 16 Ml/d

Cheddar Two reservoir 87 87

59 to 112Treatment &
Transmission

76 222

Total 163 309
2. From Cheddar Two.
Raw water. 65 Ml/d

Cheddar Two reservoir 87 87

45 to 46Treatment &
Transmission

111 113

Total 198 200
3. From Newton
Meadows. Potable. 5
Ml/d

Treatment &
Transmission

16 34 n/a

4. Combined Option
Potable. 21 Ml/d

Cheddar Two reservoir 87 87

n/aTreatment &
Transmission

92 270

Total 179 357

To put the carbon estimates into perspective, some high level comparators are

included below:

 Total greenhouse gas emissions for Southern Water’s entire water and

wastewater service (water 2.5 million population and wastewater 4.7 million

population) were 189 kilo tonnes per year in 2019/20P0F

1
P.

 The carbon intensity factor for the two main sub-options is some 200 to 600

times more intensive than typical water industry values of 185 - 224 kg CO2e

per Ml of water treated.

 Thames Tideway, which is one of the largest construction projects in Europe,

is reported to have total carbon footprint of 840 kilo tonnes of which 84% is

1 https://southernwater.annualreport2020.com Page 98



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

24

embodied carbonP1F

2
P. Thus the carbon footprint of sub-options 1, 2 and 4 is

equivalent to more than 20% of the Thames Tideway project.

Environmental Net Gain

It has not been possible to assess the net environmental benefits at Gate 1 and

therefore this is a Gate 2 activity. Factors to consider as part of the assessment

include:

 There are adverse impacts of different types largely across Bristol / Wessex

area whereas the water resource benefit accrues in Southern Water’s

Hampshire region.

 The sustainability reductions on the Rivers Test and Itchen form part of the

baseline, and cannot be counted as a beneficial impact.

 The West Country North sources & transfers is only a partial contribution to

addressing Southern Water’s deficit.

At Cheddar Two reservoir potential benefits include:

 Opportunity to transform poor quality agricultural land into species rich

wetland (flood compensation for reservoir construction) with landscaping (e.g.

Duck Decoy restoration)

 Opportunity to enhance tourism and recreation offering for Cheddar Village –

importance of ‘staycations’ in COVID-19 green recovery, need to diversify

local economic base.

20TSupporting
evidence:

20T20TAnnex 1.6 – Environmental Assessment, Stantec, September 2020

Initial drinking water quality considerations and risk
assessments

For both potable and raw transfers it is feasible to meet all drinking water quality

requirements, and meet customer acceptability expectations subject to appropriate

management and interventions in the downstream network.

2 http://www.energyforlondon.org/thames-tideway-tunnel-energy-and-carbon-footprint/



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

25

Potable Transfer

For a potable transfer from Cheddar Two Reservoir, a new treatment works is

required as the existing works would be fully utilised at times of peak demand.

Furthermore the existing works uses slow sand filters which would not be sufficiently

flexible with regard to rate of change of flow. For preliminary design it has been

assumed that the new Cheddar Two reservoir, which will be filled from the same

springs, will have similar raw water quality characteristics to Cheddar One.

The new West Country North water treatment works has been sized to treat up to 16

Ml/d of raw water. The main treatment stream consists of clarification (either

dissolved air flotation or Actiflo) and rapid gravity filtration for removal of the turbidity

and colour, ultra-violet irradiation for Cryptosporidium inactivation, and a contact tank

for chlorine disinfection. The wastewater treatment stream consists of wash water

balancing, a lamella settler, continuous thickener and sludge pressing to provide a

sludge cake for disposal off site. A new site with a footprint of approx. 8,000 mP

2
P will

be required complete with ancillaries such as roads and electricity supply.

Raw Water Transfer

For a raw water transfer, the ability of the existing processes at Testwood to treat

this new source of raw water has been assessed. Following storage in Testwood

lakes, the existing process stream consists of Powdered Activated Carbon dosing,

clarification (including polymer and ferric sulphate dosing), filtration, chlorine

disinfection, ultra-violet irradiation, and final water conditioning with phosphate

dosing. High level Water!ProTM modelling demonstrated that treating Cheddar One

reservoir water quality through the existing Testwood process would result in an

increased risk of discolouration events in the network. This can be partially mitigated

through pH correction at Testwood.

To enable treatment of raw water from Cheddar Two Reservoir at Testwood, the

following additional works will be necessary:

 improvement and maintenance of Testwood Lakes to ensure availability of the

full balancing capacity and to reduce algal blooms

 implementation of pH correction at clarification and in the final water to

mitigate against variable alkalinity anticipated in the Cheddar Two reservoir

 improvement or replacement of the existing disinfection process.

Development of Drinking Water Safety Plans

An initial assessment of the hazards in Cheddar One reservoir raw water in

conjunction with the Testwood WTW process stream indicated that the main residual



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

26

risks would be geosmin and MIB, as for the new water treatment works, but in

addition microbiological parameters, due to hazards identified within the existing

Testwood treatment process. The drinking water safety plan would be developed

further at Gate 2, once a preferred option is identified.

Water quality hazards associated with the potable transfers have also been

assessed. The principal risks relate to the downstream distribution system fed from

Testwood WTW, which is SRN’s responsibility and excluded from the project scope.

Engagement

The solution has been discussed with company Drinking Water Quality teams. A

detailed briefing was held with the DWI on 30 June 2020, with positive feedback on

the approach that had been taken. DWI confirmed that the assessment approach

was met their guidance, which was issued on 29 June 2020. Regular liaison would

continue through Gate 2.

20TSupporting
evidence:

20TAnnex 1.4 – Water Treatment, Stantec, September 2020
20TAnnex 1.5 – Networks Water Quality, Stantec, September 2020
20T

6. Initial outline of procurement and operation
strategy

Sub-options 1 and 2 would be suitable for Direct Procurement for Customers (DPC)

and there are other procurement models that could also be used. It is considered

that sub-options 3 and 4, which involve considerable interaction with existing assets

and operations would not be suitable for DPC.

However it is considered to be too early in the project feasibility assessment to be

definitive on the preferred method of procurement and ownership and operation.

Alternative procurement models

The scheme is complex with multiple assets to be constructed across a wide

geographical area. Several procurement options are possible for delivery of such a

scheme and they could be adopted as either a single procurement option strategy or

as a mixed programme procurement model to suit the risk parameters. Potential

procurement models include:

 Direct Procurement for Customers (DPC) option. The scheme would meet

the PR19 DPC criteria, based on the project value criteria.

 The model adopted for Havant Thicket reservoir

 External market tender engagement options.

 The use of existing Water Company framework supply chains.



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

27

Risk allocation

However the most significant issue is the balance of risk between the recipient and

the donor/transmission companies.

BRL remain concerned that the current DPC model suggested by Ofwat transfers

risk to BRL customers, and as this appraisal shows there is no benefit to BRL

customers obvious from Cheddar Two reservoir. Therefore the procurement model

requires the interaction with bulk supply charges to be explored. BRL have

suggested a remit to Ofwat for such a project. Similar issues apply to WSX as the

“transmission” company.

20TSupporting
evidence:

20TAnnex 1.10 – Procurement Strategy. Stantec September 2020

7. Planning considerations

The key objective is to ensure a flexible, structured and robust approach to obtaining

and implementing the planning consent as well as ensuring adequate provision is

made for repair and maintenance of the scheme once operational. A summary of

the status of the planning permission for Cheddar Two reservoir and an outline of the

possible planning routes for the scheme are given in the following sections.

Cheddar Two reservoir

Outline design and environmental assessment for a second reservoir at Cheddar

and its associated works were completed by BRL in 2013. Planning permission was

granted by Sedgemoor District Council on 10 November 2014, subject to 40 planning

conditions and a Section 106 agreement. One of the conditions of the permission is

that development commences within seven years i.e. no later that 10 November

2021.

The Section 106 agreement requires extensive pre-commencement works, which

cannot be completed by the expiry date. Therefore the current planning permission

will lapse.

For the scheme to proceed it would be necessary to submit a new planning

application. The new planning application would require an updated Environmental

Impact Assessment, consultation with local communities and additional ecological

and hydrological surveys. Until a preferred sub-option for the overall scheme and

planning strategy (refer to next section) is selected it is not possible to develop the

scope and programme for these additional studies, engage with local communities or

discuss the project with the planning authority.



West Country North Gate 1 Submission: Preliminary Feasibility Assessment

28

Planning route

The scope of the development is described above. It will also include

 provision for environmental and community mitigation

 enabling and associated development (to be determined), including temporary

and permanent works for construction and operational phases.

National policy and legislation includes:

 Draft National Policy Statement for Water Resources Infrastructure (NPS),

November 2018

 The Infrastructure Planning (Water Resources) (England) Order 2019. This

introduces a threshold such that water transfer schemes with deployable

output > 80 Ml/d fall within the NPS regime. As the scheme is below the NPS